KEITH

MANUFACTURING CO

RUNNING FLOOR [I® DX

KEITH Manufacturing Co.
www.KeithWalkingFloor.com
World Headquarters
Toll-Free: 800-547-6161
Phone: +1-541-475-3802

11369701

o PARTS CATALOG

Original Instructions
L) S

©2024 KEITH Manufacturing Co. All Rights Reserved. KEITH, KEITH logo and WALKING FLOOR are registered trademarks of KEITH
Manufacturing Co. Equipment manufactured by KEITH Manufacturing Co. is protected by numerous patents both domestic and foreign.

Released: 2024-02-27 DOC06272 Rev. G



PARTS CATALOG RUNNING FLOOR I11® DX

Table of Contents

i DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Switching. Valve Assembly (NOV. 2014 = PIESENL) . .. o e 46
T AEd RO A S O Iy et 48
Switching Valve Assembly (Apr. 2013 = NOV.2004) oo 50
Switching Valve Assembly (AUG. 2008 = AR 2003 e 52
Control Valve (Load/Unload) Assembly. - Electric/Manual (Jan 2022 - Present). . ..., 56
Control Valve (Load/Unload) Assembly. - Electric/Manual (Mar 2000 - Jan 2022) ..., 58
Pilot Operated Control Valve (Load/Unload) Assembly - Electric/Manual ..., 60
Ball Valve (On/Off) Assembly JIC = ManUal e 62
Ball Valve (On/Of ) ASSemblY = ElOC G e 64
U8 IS ettt 66
Handle Assemblies & SUPROIt GUIdE ASSEMIDIES . e 68
Fr O Sl A S I Y et 70

ii DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Contact Information - KEITH Manufacturing Co.

World Headquarters - USA

401 NW Adler St.

Madras, OR 97741

Toll-Free: 800-547-6161

Phone: +1-541-475-3802

Email: Sales@KeithWalkingFloor.com

Canada

Brantford, ON

Phone: +1-519-756-9178

Email: CanadaSales@KeithWalkingFloor.com

México

Guadalajara, Jal.

Phone: +52-333-616-5079

Email: KMC_Mexico@KeithWalkingFloor.com

Australia

Waverley Gardens, VIC

Phone: +61-3-9562-2190

Email: AUSales@KeithWalkingFloor.com

Europe

Barneveld, The Netherlands

Phone: +31-342-422007

Email: EuroSales@KeithWalkingFloor.com

Not all parts or services available in all regions. Some components may only be sold assembled or in kits.
Contact your regional office for information on available parts and services.

Service Information

* Use hydraulic oil or Vaseline to lubricate seals. Do NOT use grease.
* Do NOT use Teflon tape on any hydraulic components.

*  When welding, ground specifically to what you are welding on, otherwise it can short across
component assemblies damaging seals and gaskets.

o KEITH sells flow meters, pressure testers for troubleshooting and several tools to aid in rebuilding
components and drives.

KEITH Mfg. fabricates many standard drive systems, included in this parts catalog, and also fabricates
custom drive systems, too numerous to include, therefore KEITH requires the following information from
your drive system to ensure we provide you with most accurate information. Please have the following
information readily available before contacting KEITH for support:

e Model Number (Located on the Serial Plate of the drive unit)
e Serial Number (Located on the Serial Plate on the drive unit)
* Quantity & length of floor slats

* Vehicle make and unit installer
iii DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Safety Decals

(e} — o N ™
Safety Decal - S > > >
Placement % é é é é
Guide #'s 3 3 3 3 3
—
= T L E é
7 ool s Ty)
— 0| ™ M=o
To|[X2|xQ200]0x
|l X SlwS|ws
Decal < olbol=9|=2
: 02|22 |>2|Z2 (TS
Old - 2019 2020 - Future —> [=R[Z2 il KT i
(Worded) (Wordless) x |&¥ 2 Xlex|ox
X X

I )
‘j A m ® @‘/@ 1 | 84804311 1 1 1 1 1

A
@ ® ‘_é\/ 2 | 84804312 4 4 4 4 4
| :::‘:ACLLEAR @ & A -XED '\/ 3 | 84804313 2 2 2 2 2

4 | 84804314 2 2 2 2 2

5 | 84804315 2 2 2 2 2

6 | 84804316 2 2 2 2 2

operating machine. m—— —

BURIAL
DO NOT ENTER

MWARNING

@ ot A ® /W 7 | 84804317 | 1 1 1 1 1
guard removed. o i) ‘
Replace guard before

8 | 84804318 1 1 1 1 1

(=Y

CUGZ7Z2 REV G



PARTS CATALOG RUNNING FLOOR I11® DX

Safety Decals

1) — o o~ ™
Safety Decal - P> P> P> P>
Placement S S S S S
Guide #'s g g g g g
—
T
= I I 5 Y
X |E2iN>3]>8
IH|x2|¥2|0x0|0x
“ola|S3|leI|oy
Decal |> ¢ S 81=8[=8
iwe OB|3I[ZSIES|ICTS
Old - 2019 2020 - Future —> |=R[Z2 =il K-l RS
(Worded) (Wordless) 4 L > E X @ X g X
20 | 84804129 1 1 1 1 1
Controls on ] e——| | ] Ge—]
Left Side of @ 22 | 84804131 | 1
Truck/Trailer o P J
Controls on
Right Side of | 23 | 84803906 1
Truck/Trailer
Controls on
Right Side of | 24 | 84804130 1
Truck/Trailer
I PP ==
Left Side of { \ 25 | 84803904 1
Truck/Trailer
= Y
Right Side of | 26 | 84803905 1
\ j Truck/Trailer

2 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Drive Frame Styles

STEEL UNIVERSAL MOUNT

STEEL CENTER MOUNT

STEEL CENTER MOUNT IN RAILS

STEEL OUTSIDE PERIMETER MOUNT 09121501
3 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Drive Frame & Related Components

Bolts going into . \
aluminum nut bar

require anti-seize
LB8060 5

6

Cross-Drive Supports
(sold separately)

Top View

Bottom View

4 DOC06272 Rev G



PARTS CATALOG

RUNNING FLOOR I11® DX

Drive Frame & Related Components

ID# Qty Psa?tE# I\PASH '; Description
- - - - Drive Frame Assembly (Includes items 1-16)
10 1 - - Drive Frame Steel
20@ 12 w/frame | w/frame Channel Formed 4"x2 1/4"x3/16"
2 [ 01253701 (01253702 Nut Bar Cylinder Mount 4.5” Cylinder Centers
2 | 01173101 [ 01173102 Nut Bar Cylinder Mount 5.0” Cylinder Centers
3® 2 [ 01253801 (01253802 Nut Bar Cylinder Mount 6.0” Cylinder Centers
2 [ 05181401 (05181402 Nut Bar Cylinder Mount 10.0" Cylinder Centers
2 | 05047001 | 05047002 Nut Bar Cylinder Mount 10.5" Cylinder Centers
4 | 86419500 | 87004530 Bolt Hex (GR5 1/4"x2 1/4”, GR8.8 M6 x 1 x 60) (3.0” Cyl)
4 4 | 86420500 | 87004570 Bolt Hex (GR5 1/4"x2 3/4”, GR8.8 M6 x 1 x 70) (3.5” Cyl)
4 | 86420500 | 87004570 Bolt Hex (GR5 1/4"x2 3/4” ,GR8.8 M6 x 1 x 70) (4.0” Cyl)
5 4 | 86626000 | 87100500 Hex Nut Nylock (1/4”, M6 x 1) Zinc
12 | 86466500 | 87016650 Bolt Hex (GR8 5/8"x2 3/4”, 10.9 M16 x 2 x 65) (3.0” Cyl)
6 12 | 86467000 [ 87016700 Bolt Hex (GR8 5/8"x3”, 10.9 M16 x 2 x 70) (3.5” Cyl)
12 | 86466000 [ 87016700 Bolt Hex (GR8 5/8"x2-1/2”", 10.9 M16 x 2 x 70) (4.0” Cyl)
7 24 | 86559000 [ 87078000 Washer Lock (5/8”, M16)
12 | 86464500 [ 87016500 Bolt Hex (GR8 5/8"x2”, 10.9 M16 x 2 x 50) (3.0” Cyl)
8 12 | 86465500 [ 87016520 Bolt Hex (GR8 5/8"x2 1/4”, 10.9 M16 x 2 x 55) (3.5” Cyl)
12 | 86464500 | 87016520 Bolt Hex (GR8 5/8”x2”, 10.9 M16 X 2 x 55) (4.0” Cyl)
9 12 | 86632000 [ 87103000 Nut Hex (5/8”, M16 x 2)

@ Part numbers and descriptions vary based on the drive configuration and application. Drive serial number
must be provided to determine actual part numbers.

@ Formed Channels are included with frame. In many applications they are non-removable.

Longer bolts (#6 & #8) may
be required for thicker

Aluminum frames!

5 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Drive Leveling / Installation Reference

- Cross-Drive - ) Wear Bearings
Tube Shoe Straight Edge Under Flooring Sub-Deck
//
//
H (TV ' \ \ \
Bearing Tube Spacers “X” Frame Crossmember Rail Crossmember
- Cross-Drive Support - (If Needed) - Drive Assembly - - Trailer Frame -

H = Bottom of cross-drive tube to top of
trailer frame ralil

T+B = Height of Bearing + Tube
X=H-(T+B)

X = Height of spacers required. Select
closest height Cross-Drive Supports (T+B)

then shim up with washers if needed to
match dimension H +0” / -1/16”

6 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Cross-Drive Support Assemblies

Cross-Drive Support Assemblies

ID# Qty Part# Part # Part # Description
-@ 2 (03467804 | 03467802 | 03467805 | Cross-Drive Support Assembly (Includes items 11-17)
T+B | - [315;14] Zr;] [ 411-5418;1] [ 415;74]8;]] Combined Height of Tube & Bearing (#11+#12)
110 | 1 03467702 Tube ST 1-1/4"x1-1/4"x45"
03453901 - - Bearing Strip UHMW 1/4"x1-1/2"x42-1/2"
12® 1 - 03453902 - Bearing Strip UHMW 3/8"x1-1/2"x42-1/2"
- - 03453904 Bearing Strip UHMW 5/8"x1-1/2"x42-1/2"
13 |13 86528150 Rivet 3/16"x1/2” AB6-8
14 2 87008520 Bolt Hex M10 x 1.5 x 40 mm
15 4 87076000 Washer Flat M10 (1/16” Spacer “X")
16 2 87102000 Nut Hex Nylock M10 x 1.5

@ Part numbers and descriptions vary based on the drive configuration and application. Drive serial number or
measurements from drive installed in trailer must be provided to determine actual part numbers.

7 DOC06272 Rev G



RUNNING FLOOR I11® DX

PARTS CATALOG

Cross-Drive Shoe Variations

Standard Shoes

Long Shoes

DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Cross-Drive Assembly

Long Shoes

9 DOC06272 Rev G



PARTS CATALOG

RUNNING FLOOR I11® DX

Cross-Drive Assembly

3.0" Cyl 3.0"Cyl 35" Cyl 35" Cyl 4.0" Cyl 4.0" Cyl
ID# Qty SAE Metric SAE Metric SAE Metric Description
Part # Part # Part # Part # Part # Part #
1@ - - - - - - - Cross-Drive Set (Includes items 2-5)
20 2 - - - - - - Cross-Drive #1 & #3
3® - - - - - - Cross-Drive #2
03024501 | 03024502 | 03024601 | 03024602 | 06837801 | 06837802 Upper Threaded Weld On Clamp
e I - |o08053301 | 08053302 | - - \pper 1hreaded Weld On Clamp
03024401 | 03024402 | 03024701 | 03024702 | 06837901 [ 06837902 Upper Smooth Weld On Clamp
5 [1/XDR
- - 08053201 | 08053202 - - :LLJ_%'.‘,’eTrh‘iQ’C”QOOth Weld On Clamp
- - - - 09611701 Lower Threaded Cross-Drive Clamp
° 03910501 03910601 06839301 Lower Smooth Cross-Drive Clamp
7 12 86559090 87078401 Washer Nord-Lock 5/8", 3/4” (2 PCS=1)
12 | 86470010 - - - - - Bolt Hex Patchloc GR8 5/8"x4”
12 - 87017880 - - - - Bolt Hex Patchloc M16x100mm CL10.9
12 - - 86470510 - - - Bolt Hex Patchloc GR8 5/8"x4 1/2”
12 - - - 87018510 - - Bolt Hex Patchloc M16x120mm CL10.9
8 6 - - - - 86474050 - Bolt Hex 3/4"x5" GR8 ZN
6 - - - - 86474060 - Bolt Hex 3/4"X5-1/2" GR8 ZN
6 - - - - - 87019600 |Bolt Hex M20x120 CL10.9
6 - - - - - 87020100 |Bolt Hex M20x140 CL10.9
13 1/slat 03005501 - - Short Drive Shoe 14” 3 Hole (Standard)
1/slat 04213901 - - Short Drive Shoe 15” 4 Hole (Standard)
1/slat 03719001 - - Long Drive Shoe 43" 3 Hole
M stat 07690601 03005701 07975810 hg{‘egS’D,\rli;’eHir;‘;e 43" 4 Hole 3/8" 5/16”

@ Part numbers and descriptions vary based on drive configuration and application. Drive serial number must be provided to
determine actual part numbers.

10

DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Cross- Drive Assembly (V-Floor)

Integrated V-Floor Slat

~ :
| 9
%:; 10

11

11 DOC06272 Rev G



RUNNING FLOOR I11® DX

PARTS CATALOG

Cross-Drive Assembly (V-Floor)

3.0" Cyl 3.0" Cyl 3.5" Cyl 3.5" Cyl 4.0" Cyl 4.0" Cyl
ID# Qty SAE Metric SAE Metric SAE Metric Description
Part # Part # Part # Part # Part # Part #
1@ - - - - - - - Cross-Drive Set (Includes items 2-5)
2@ 2 - - - - - - Cross-Drive #1 & #3
3® 1 - - - - - - Cross-Drive #2
4 |1/XDR] 03024501 | 03024502 | 03024601 [ 03024602 | 06837801 | 06837802 Upper Threaded Weld On Clamp
5 |[1/XDR| 03024401 [ 03024402 [ 03024701 (03024702 [ 06837901 | 06837902 Upper Smooth Weld On Clamp
6 3 - - - - 09611701 Lower Threaded Cross-Drive Clamp
6 03910501 03910601 06839301 Lower Smooth Cross-Drive Clamp
7 12 86559090 87078401 Washer Nord-Lock 5/8”, 3/4” (2 PCS=1)
12 | 86470010 - - - - - Bolt Hex Patchloc GR8 5/8"x4”
12 - 87017880 - - - - Bolt Hex Patchloc M16x100mm CL10.9
12 - - 86470510 - - - Bolt Hex Patchloc GR8 5/8"x4-1/2"
8 12 - - - 87018510 - - Bolt Hex Patchloc M16x120mm CL10.9
12 - - - - 86474050 - Bolt Hex 3/4"x5" GR8 ZN
12 - - - - 86474060 - Bolt Hex 3/4"X5-1/2" GR8 ZN
12 - - - - - 87019600 |Bolt Hex M20x120 CL10.9
12 - - - - - 87020100 |Bolt Hex M20x140 CL10.9
9 |[2/slat 05979701 Nut Bar
10 | 1/bar 86651405 Roll Pin 1/4” x 5/8”
1/slat 06341401 Drive Channel Aluminum 10.0” SC
1/slat 06191601 Drive Channel Aluminum 10.5” SC
1/slat 10029801 Drive Channel Aluminum 11.5” SC
H 1/slat 06006201 Drive Channel Steel 10.0” SC
1/slat 05977701 Drive Channel Steel 10.5” SC
1/slat 09884001 Drive Channel Steel 11.5" SC
120 | 1/slat 05977601 V-Floor Long Drive Shoe 9 hole
15 [18/slat 86555000 Washer Lock 3/8”
16 [18/slat 86439521 Bolt Hex Patchloc 3/8"x2” ZN

@ Part numbers and descriptions vary based on the drive configuration and application. Drive serial number
must be provided to determine actual part numbers. Some shoes #12 will require (2) shim washers (86552520
Flat Washer 5/16"X1"X1/8") under them for proper installation.

12

DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Hydraulic Tubes & Fittings

KEITH Mfg. fabricates many standard drive systems, included in this parts catalog, and also fabricates
custom drive systems, too numerous to include, therefore KEITH requires the following information from
your drive system to ensure we provide you with most accurate information. Please have the following
information readily available before contacting KEITH for support:

Model Number (Located on the Serial Plate of the drive unit)

Serial Number (Located on the Serial Plate on the drive unit)

Quantity & length of floor slats

Vehicle make and unit installer

Use hydraulic oil or Vaseline to lubricate seals. Do NOT use grease.

Service Information

Do NOT use Teflon tape on any hydraulic components.
Use the following chart for tightening tubes and fittings.

Sizes Tubes Swivel Nuts or Hoses
-6 JIC 2 FFWR 1-1/2 FFWR
-8 JIC 2 FFWR 1-1/2 FFWR

-12 JIC 1-1/2 FFWR 1-1/4 FFWR

-16 JIC 1-1/2 FFWR 1 FFWR

-12 ORFS 1/2 FFWR 1/2 FFWR

-16 ORFS 1/2 FFWR 1/2 FFWR

* FFWR (Flats From Wrench Resistance)

e JIC (Joint Industry Council, 37° flare seating surface)
*  ORFS (O-Ring Face Seal)

13

DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Left Side Controls - Manual Control Valve

Tubes —P>
Fittings —p>
Components —>

On/Off Ball Valve
(manual)

71

Control Valve
(manual)

Switching
Valve

Adapter  7g o4

Check 55
Valves

Cylinders

X3
57

62

61

7751111

14 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Left Side Controls - Manual Control Valve with Restrictor Valves

Check
Tubes —P> Valves
Fittings —P>

(manual/elec)

71

-

Control Valve

(manual) ' : 3
.

Switching
Valve

Adapter
Block 76

76 Restrictor
Valves

55R
Check
Valves

Cylinders
X3
57R
Reer
61 62
7753112

83

15 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Left Side Controls - Electric Control Valve

Tubes —P> 76
Fittings —P>
Components —>
59
On/Off Ball Valve | o Check
(elec/manual) ES2 b Valves

Control Valve
(electric)

74
70
54 71
Switching
Valve
Cylinders
X3
55
53
Check
Valves
Reer
61 7751141

16 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Left Side Controls - Electric Control Valve with Restrictor Valves

Tubes —P>
Fittings —P>
Components —> 76 Adapter
59 76 Block
Check oc
(elec/manual) 58
Fret

ES6

Control Valve 80

(electric)

74

Restrictor
Valve

70

71
54

Switching
Valve

Cylinders
x3

Adapter 55
Block 76

77 53

Check
Valves

Restrictor
Valve

61R

7751142

83

17 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Left Side Controls Table

1
5|96 |95 .
= ‘_§ bg) ‘3 § bg) Description
2|88 2|88
52 1 1 #52 Tube - Control Valve to Front Check Valve 2
E52 1 1 | #E52 Tube - Control Valve to Front Adapter Block 3
53 1 1 1 1 | #53 Tube - Control Valve to Rear Adapter Block 1
54 1 1 1 | #54 Tube - Control Valve to Switching Valve Front CYL
54R 1 #54R Tube - Control Valve to Front Restrictor Valve
55 1 1 1 | #55 Tube - Control Valve to Switching Valve Rear CYL
fﬁ 55R 1 #55R Tube - Control Valve to Rear Restrictor Valve
5 56 1 #56 Tube - Front Check Valve 1 to Switching Valve Front CYL
Ol 56R 1 #56R Tube - Front Check Valve 1 to Front Restrictor Valve
2' E56 1 | 1 |#E56 Tube - Front Check Valve 1 to Control Valve
Dof 57 1 #57 Tube - Rear Check Valve 3 to Switching Valve Rear CYL
E 57R 1 #57R Tube - Rear Check Valve 3 to Rear Restrictor Valve
E57 1 1 |#E57 Tube - Rear Check Valve 3 to Control Valve
58 1 1 1 #58 Tube - Switching Valve PUMP to Ball Valve
59 1 #59 Tube - Switching Valve RES to Ball Valve
61 2 #61 Tube - Check Valve to Check Valve
61R 2 |#61R Tube - Check Valve 2 to Restrictor Valve
62 2 2 2 2 [#62 Tube - Check Valve 2 to Adapter Block
70 1 1 Elbow: 16 Male JIC - 16 Male ORB
71 1 1 Elbow: 12 Male JIC - 16 Male ORB
74 3 3 | Elbow: 12 Male JIC - 12 Female JIC
8 75 2 Sweep Elbow: 12 Male JIC - 12 Female JIC
% 76 8 Straight: 12 Male JIC - 12 Male ORB
E 77 2 2 1 1 Long Straight: 12 Male JIC - 12 Male ORB
80 1 1 Run Tee: 12 Male JIC - 12 Male ORB - 12 Male JIC
81 2 Run Tee: 12 Male JIC - 12 Female JIC- 12 Male JIC
83 2 2 1 1 Branch Tee: 12 Male JIC - 12 Male JIC- 12 Female JIC

18 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Right Side Controls - Manual Control Valve

Tubes —P>
Fittings —p>
Components —>

On/Off Ball Valve
(manual)

70
Control Valve 71
(manual)
d NN Switching
AB%pCtlSr 76 Vs A\ S Valve

53

Check 55
Valves

Cylinders
X3

57
Reer

7751113 61 62

19 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Right Side Controls - Manual Control Valve with Restrictor Valves

Tubes —> Check
Fittings —p> 76 Valves
Components —>

On/Off Ball Valve
(manual)

Restrictor
Valves

83

62
Control Valve 71
(manual)
Adapter o
76 Switching
Block 54R Valve

76 959R
53

Check
Valves

Cylinders
x3
57R

7751114 61 62

20 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Right Side Controls Table

3|38
‘_§ (—; g Description
g|29
= g 04
52 1 1 |#52 Tube - Control Valve to Front Check Valve 2
53 1 1 |#53 Tube - Control Valve to Rear Adapter Block 1
54 1 #54 Tube - Control Valve to Switching Valve Front CYL
54R 1 |#54R Tube - Control Valve to Front Restrictor Valve
" 55 1 #55 Tube - Control Valve to Switching Valve Rear CYL
IEé 55R 1 |#55R Tube - Control Valve to Rear Restrictor Valve
lc:) 56 1 #56 Tube - Front Check Valve 1 to Switching Valve Front CYL
21 56R 1 |#56R Tube - Front Check Valve 1 to Front Restrictor Valve
E 57 1 #57 Tube - Rear Check Valve 3 to Switching Valve Rear CYL
B 57R 1 |#57R Tube - Rear Check Valve 3 to Rear Restrictor Valve
58 1 1 |#58 Tube - Switching Valve PUMP to Ball Valve
59 1 1 | #59 Tube - Switching Valve RES to Ball Valve
61 2 2 | #61 Tube - Check Valve to Check Valve
62 2 2 |[#62 Tube - Check Valve 2 to Adapter Block
70 1 1 |Elbow: 16 Male JIC - 16 Male ORB
71 1 1 |Elbow: 12 Male JIC - 16 Male ORB
8 75 2 Sweep Elbow: 12 Male JIC - 12 Female JIC
% 76 8 8 | Straight: 12 Male JIC - 12 Male ORB
E 77 2 2 | Long Straight: 12 Male JIC - 12 Male ORB
81 2 Run Tee: 12 Male JIC - 12 Female JIC- 12 Male JIC
83 2 2 | Branch Tee: 12 Male JIC - 12 Male JIC- 12 Female JIC

21 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Truck Body & Outside Perimeter Frame - Left Side Controls - Manual Control Valve

Tubes —P> Check
3 72 Valves

On/Off Ball Valve Fittings —>
(manual/elec) Components —>

58 64

Control Valve
(manual)

56

Cylinders
Adapter X3
Block

Switching
Valve

64

61 62U 7753111

* The path of some tubes may have been modified to clarify the end connections for the images provided.

22 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Truck Body & Outside Perimeter Frame - Left Side Controls - Manual Control Valve
with Restrictor Valves

Tubes —Pp> 73 Check
Fittings —p> 72 Valves

Components —>

64

On/Off Ball vValve
(manual)

61
62L
Control Valve
56R (manual)
Switching
Valve
Adapter Restrictor 54
Block Valves

72
Cylmders

64

73 74 61 7753112

* The path of some tubes may have been modified to clarify the end connections for the images provided.

23 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Truck Body - Left Side Controls Table

5|28
Tg (_L; g Description
5|23
= g x
52 1 1 |#52 Tube - Control Valve to Front Check Valve 2
53 1 1 | #53 Tube - Control Valve to Rear Adapter Block 1
54 1 1 |#54 Tube - Control Valve to Switching Valve Front CYL
0 55 1 1 | #55 Tube - Control Valve to Switching Valve Rear CYL
% 56 1 #56 Tube - Front Check Valve 1 to Switching Valve Front CYL
g 56R 1 |#56R Tube - Front Check Valve 1 to Front Restrictor Valve
i 57 1 #57 Tube - Rear Check Valve 3 to Switching Valve Rear CYL
5 57R 1 [#57R Tube - Rear Check Valve 3 to Rear Restrictor Valve
L:) 58 1 1 | #58 Tube - Switching Valve PUMP to Ball Valve
E,:) 59 1 1 [#59 Tube - Switching Valve RES to Ball Valve
g 61 2 2 | #61 Tube - Check Valve to Check Valve
= 62L 1 1 |#62L Tube - Check Valve 2 to Front Adapter Block 3
62U | 1 1 |#62U Tube - Check Valve 2 to Rear Adapter Block 1
63 2 2 |#63 Hose - Shorter Inside Hose
64 2 2 |#64 Hose - Longer Outside Hose
70 1 1 |Elbow: 16 Male JIC - 16 Male ORB
71 1 1 [Elbow: 12 Male JIC - 16 Male ORB
" 72 5 5 |[Elbow: 12 Male JIC - 12 Male ORB
% 73 4 4 | Long Elbow: 12 Male JIC - 12 Male ORB
E 74 4 4 | Elbow: 12 Male JIC - 12 Female JIC
- 76 1 1 | Straight: 12 Male JIC - 12 Male ORB
79 4 4 | Straight: 12 Male JIC - 12 Male JIC
81 4 4 | Run Tee: 12 Male JIC - 12 Female JIC- 12 Male JIC

24 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Truck Body & Outside Perimeter Frame - Right Side Controls - Manual Control Valve

Tubes —p> Check
bes 72 Valves

On/Off Ball Valve Fittings —P> 73
(manual) Components —>

X

Switching

Valve
64
54
63 Control Valve
(manual)
Check
Valves

62U

Adapter
Block 72 12 7753113

* The path of some tubes may have been modified to clarify the end connections for the images provided.

25 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Truck Body & Outside Perimeter Frame - Right Side Controls - Manual Control Valve
with Restrictor Valves

Tubes —p> Check
Fittings —P> 72 Valves
Components —>

On/Off Ball Valve
(manual)

58

. Switching
Valve
Restrictor 54
63 Valves
Control Valve Cyli)?gers

(manual)

62U

Adapter

Block
12 72 7753114

* The path of some tubes may have been modified to clarify the end connections for the images provided.
26 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX Truck Body - Right Side Controls Table

528
‘_35 (—Li g Description
g|29
p= CEU 04
R52TB 1 1 | #R52 Tube - Control Valve to Front Adapter Block 3
R53TB 1 1 |[#R53 Tube - Control Valve to Rear Check Valve 2
54 1 1 | #54 Tube - Control Valve to Switching Valve Front CYL
0 55 1 1 |[#55 Tube - Control Valve to Switching Valve Rear CYL
§ 56 1 #56 Tube - Front Check Valve 1 to Switching Valve Front CYL
é 56R 1 | #56R Tube - Front Check Valve 1 to Front Restrictor Valve
i 57 1 #57 Tube - Rear Check Valve 3 to Switching Valve Rear CYL
5 57R 1 |[#57R Tube - Rear Check Valve 3 to Rear Restrictor Valve
(:) 58 1 1 | #58 Tube - Switching Valve PUMP to Ball Valve
2 59 1 1 | #59 Tube - Switching Valve RES to Ball Valve
% 61 2 2 | #61 Tube - Check Valve to Check Valve
= 62L 1 1 | #62L Tube - Check Valve 2 to Front Adapter Block 3
62U 1 1 |#62U Tube - Check Valve 2 to Rear Adapter Block 1
63 2 2 | #63 Hose - Shorter Inside Hose
64 2 2 | #64 Hose - Longer Outside Hose
70 1 1 |[Elbow: 16 Male JIC - 16 Male ORB
71 1 1 |[Elbow: 12 Male JIC - 16 Male ORB
72 4 4 | Elbow: 12 Male JIC - 12 Male ORB
8 73 4 4 | Long Elbow: 12 Male JIC - 12 Male ORB
=M 74 | 4| 4 |Elbow: 12 Male JIC - 12 Female JIC
E 76 1 1 | Straight: 12 Male JIC - 12 Male ORB
79 4 4 | Straight: 12 Male JIC - 12 Male JIC
80 1 1 |Run Tee: 12 Male JIC - 12 Male ORB - 12 Male JIC
81 3 3 | Run Tee: 12 Male JIC - 12 Female JIC- 12 Male JIC

27 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR II® DX

DX V8 Left Side Controls - Manual Control Valve with Restrictor Valves

On/Off Ball Valve Tubes —> . 76
(manual/elec) Fittings —> ABIaptker
Components —> oc

58

72

76

Check
Valves

59 N\
Restrictor > E 80
Valve ‘B’ ' >,

61R — >}

S56R

oy 1 Restrictor
62 i / Valve ‘A

70

61 Restrictor
E52 71 Valve ‘B’
Control Valve SV\\/};(I:Ccleng
(manual)
54 Restrictor
Valve ‘A

Cylinders
x3

Restrictor
Valve ‘B’

10380601

61R

28 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX V9 Left Side Controls - Manual Control Valve with Restrictor Valves

Tubes —P>
Fittings —P>
Components —>

Rear
Switching Restrictor
On/Off Ball Valve Valve Front Valve
(manual/elec) Restrictor Fromd
Valve Check

Valves

Cylinders
X3

Check
Valves

Control Valve
(manual) 57R

ReEr 61 62

6688801

83

29 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

DX V8 & V9 Table

EER
HEE __
BE| ®E Description
28|28
Sr|S®
E52 1 1 |#Eb52 Tube - Control Valve to Front Adapter Block 3
53 1 1 |#53 Tube - Control Valve to Rear Adapter Block 1
54 1 #54 Tube - Control Valve to Switching Valve Front CYL
54R 1 |#54R Tube - Control Valve to Front Restrictor Valve
ﬁ 55 1 #55 Tube - Control Valve to Switching Valve Rear CYL
E 55R 1 [#55R Tube - Control Valve to Rear Restrictor Valve
Lg) 56R 1 1 |#56R Tube - Front Check Valve 1 to Front Restrictor Valve
é 57R 1 1 [#57R Tube - Rear Check Valve 3 to Rear Restrictor Valve
2 58 1 1 | #58 Tube - Switching Valve PUMP to Ball Valve
59 1 1 |#59 Tube - Switching Valve RES to Ball Valve
61 2 | #61 Tube - Check Valve to Check Valve
61R 2 #61R Tube - Check Valve 2 to Restrictor Valve
62 2 2 | #62 Tube - Check Valve 2 to Adapter Block
70 1 Elbow: 16 Male JIC - 16 Male ORB
71 1 Elbow: 12 Male JIC - 16 Male ORB
72 2 1 |Elbow: 12 Male JIC - 12 Male ORB
73 1 |Long Elbow: 12 Male JIC - 12 Male ORB
74 1 Elbow: 12 Male JIC - 12 Female JIC
” 75 2 Sweep Elbow: 12 Male JIC - 12 Female JIC
OB 76 | 6 | 8 |[Straight 12 Male JIC - 12 Male ORB
E 77 1 2 | Long Straight: 12 Male JIC - 12 Male ORB
. 80 1 Run Tee: 12 Male JIC - 12 Male ORB - 12 Male JIC
81 2 Run Tee: 12 Male JIC - 12 Female JIC- 12 Male JIC
82 1 Branch Tee: 12 Male JIC - 12 Male JIC- 12 Male ORB
83 2 | Branch Tee: 12 Male JIC - 12 Male JIC- 12 Female JIC
85 1 |45 Elbow: 12 Male JIC - 16 Male ORB
89 1 [Long Sweep Elbow: 12 Male JIC - 12 Female JIC

30 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Hydraulic Fittings Chart

Sweep Elbow

L Elb

84691800 =0ng EDEW 12 Male JIC - 12 Female JIC
84691700R 16 Male JIC - 16 Female JIC

84691500

Elbow
16 Male JIC - 16 Male ORB
16 Male JIC - 12 Male ORB "
12 Male JIC - 12 Male ORB E

Long Straight Straight
5 12 Male JIC - 12 Male JIC

£33

12 Male JIC - 12 Male ORB

Straight

Straight

12 Male JIC - 12 Male ORB 12 Female JIC - 12 Male ORB
i, T Run Tee
yilll& Bl 12 Male JIC - 12 Female JIC- 12 Male JIC
84692260 g
Run Tee 16 Male JIC
12 Male JIC - 12 Male ORB - 12 Male JIC 12 Male JIC
- Branch Tee T~
-. ) 12 Male JIC - 12 Male JIC- 12 Female JIC Ny’ Su/AUUY
8469 p— = /M3/671900
= Hollow Hex Plug
Branch Tee 16 Male ORB
12 Male JIC - 12 Male JIC- 12 Male ORB

e My

12 Male ORB

45° Elbow LB
84691960 16 Male JIC - 16 Female JIC /7
Y GINKeA)) 12 Male JIC - 12 Female JIC
84691950/ ¢
45° Elbow 84688460 = '
16 Male JIC - 16 Male ORB 846884504 el

Long Sweep Elbow

16 Male JIC - 12 Male ORB
12 Male JIC - 12 Male ORB

Do NOT use Teflon tape on fittings!

12 Male JIC - 12 Female JIC
16 Male JIC - 16 Female JIC

DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Cylinder Assembly - ORFS (Post Jan. 2020)

Drive serial number must be provided to determine actual part numbers.

Cylinder Replacement
Video Link

Alternate Rod
End Design

10423501

Use hydraulic oil or Vaseline to lubricate seals.
Do NOT use grease!
Do NOT use Teflon tape!

Head Spanner Wrench

Barrel Pass Ring
for removing piston Piston Wrench Rod Nose Cone for
from barrel head installation

32 DOC06272 Rev G



PARTS CATALOG

RUNNING FLOOR I11® DX

Cylinder Assembly - ORFS

ID# Qty P?;r(')t " P:;Et " Pt?t " Description
- 110423501 | 10423601 | 10628601 | Cylinder Assembly (Includes items 2-23)
(1) [ 10423301 [ 10423401 | 10628501 Barrel Assembly - ORFS (Includes items 3-6)
1 |10423101 |10423201 | 10628401 Barrel Weld Assembly Cylinder (Includes item 3b)
3b 1 [ 02552301 (03027101 - Threaded Pad Weld On
4 2 10604901 10634301 Cylinder Cross-Over Tube Assembly - ORFS
5 4 84694048 10 C6LO-S 10-10 MORFS X FORFS Swivel 90 EL - ORFS
6 8 85766640 #10 Trap Seal, Parker 10367
7 | (2) | 02553201 | 02553301 | 10053201 Rod w/Piston & Head Assemblies (Includes items 8-22)
8 1 01791201 09612001 Rod 45 mm w/Block & Plate
9 | (1) | 03808501 [ 03811001 | 06321201 Head Assembly (Includes items 10-17)
10 | 1 | 06372501 [ 06375501 | 06811301 Head Cylinder
11 2 84401205 PTFE Wear Ring Rod Cylinder 45 mm (Blue)
12-1( 1 84400201 Buffer Seal Rod Cylinder 45 mm
12-2( 1 w/Seal Buffer Seal Back-up Rod Cylinder 45 mm
131 1 84354200 Seal Rod Cylinder 45 mm
13-2( 1 w/Seal Seal Backup Rod Cylinder 45 mm
14 (1 84426605 Wiper Rod 45 mm
15 | 1 | 84384200 | 84384600 | 84385000 0O-Ring (232, 236) BUNA 90
16 | 1 | 84392400 | 84392800 | 84393200 O-Ring Backup (232, 236) BUNA 90
17 | 1 | 03812102 [03812104 | 03812106 Lock Wire Square
18 | (1) | 03808101 | 03810901 [ 06321101 Piston Assembly (Includes items 19-22)
19 | 1 | 02564801 | 02553601 | 01334402 Piston Cylinder
20-1| 2 | 84353600 [ 84353800 | 84352500 Seal Piston Cylinder
20-2| 2 w/Seal w/Seal w/Seal Seal Backup Piston Cylinder
21 | 1 | 84404600 | 84404800 | 84405400 Wear Ring Piston
22| 1 86650400 Pin Drive Lock 3/16" x 1/2”
23| 4 86654310 Alignment Locating Dowel Pin 10 mm x 20 mm
-@ - | 06528901 [ 06529001 - Seal Kit Cylinder Metric * (Includes items 6, 11-17 & 20-22)
- - 103572201 | 03572202 | 03572203 | Barrel Pass Ring
- - 06504301 Head Spanner Wrench - for Round Hole Style Head
- - 04190201 Rod Nose Cone (45 mm = 1.772")
- - | 06354201 | 05808301 - Piston Wrench

@ Seal kit includes all necessary items required to rebuild the entire cylinder. It does not include items such as the
Barrel, Tubes & Fittings, Rod, Head or Piston.

33 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Cylinder Assembly - JIC (Pre Jan. 2020)

Drive serial number must be provided to determine actual part numbers.

Obsolete Design

04567901
Obsolete
Use hydraulic oil or Vaseline to lubricate 045_60801
seals. Do NOT use grease! #4 Straight Tubes

Do NOT use Teflon tape!

Barrel Pass Ring
for removing piston
from barrel

Piston Wrench Rod Nose Cone for
head installation

34 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Cylinder Assembly - JIC

D% QY pats band. Pat#  pan# Description
1 - 104567901 | 04567903 |04568001 | 09611801 |Cylinder Assembly (Includes items 2-23)
(1) | 04560901 | 04560901 (04561001 | 09612201 Barrel Assembly (Includes items 3-4)
1 04560601 04560701 - Barrel Weld Assembly (Includes item 3b)
3b | 1 02552301 03027101 - Threaded Pad Weld On
2 09806201 Cross-Over Tube Assembly - (wave style replace straight)
7 | (2) [02553201 | 02553203 |02553301 | 10053201 Rod W/Piston & Head Assembly (Includes items 8-22)
8 1 01791201 9612001 Rod 45 mm W/Block & Plate
9 | (1) 103808501 | 03808503 |03811001 | 06321201 Head Assembly (Includes items 10-17)
10 | 1 |06372501| 06372501 |[06375501| 06811301 Head - Round Hole Style
10 2 84401205 PTFE Wear Ring Rod Cylinder 45 mm (Blue)
12-1| 1 84400201 Buffer Seal Rod Cylinder 45 mm
12-2| 1 w/seal Buffer Seal Back-up Rod Cylinder 45 mm
13-1] 1 84354200 Seal Rod Cylinder 45 mm
13-2| 1 wi/seal Seal Backup Rod Cylinder 45 mm
14 1 1 84426605 Wiper Rod 45 mm
15 | 1 |84384200| 84384210 |84384600 | 84385000 O-Ring Buna 90 (232, 232 Viton, 236, 240)
16 | 1 |84392400| 84392410 |84392800 | 84393200 O-Ring Backup Buna 90 (8-232, 232 Viton, 8-236, 240)
17 |1 1 03812102 03812104 | 03812106 Lock Wire Square
18 | (1) 03808101 03810901 | 06321101 Piston Assembly (Includes items 19-22)
19| 1 02564801 02553601 | 01334402 Piston
20-1| 2 84353600 84353800 | 84352500 Seal Piston
20-2| 2 wi/seal wi/seal wi/seal Seal Backup Piston
21 | 1 84404600 84404800 | 84405400 Wear Ring Piston
22 1 86650400 Pin Drive Lock 3/16” x 1/2”
23| 4 86654310 Alignment Locating Dowel Pin 10 mm x 20 mm
- - - - - - Cylinder Seal Kits (Include items 11-17 & 20-22)
-@ 1 - - - - 10172801 |Seal Kit 4.0” Cylinder
@ - - - - 04737101 |Seal Kit 4.0” Cylinder 1.772 Rod (Metric) (1993 to Present)
-@ [ - 106528901 - - - Seal Kit 3.0” Cylinder SAE (*Serial #0901023 01/05/2009 - Present)
-@ - - 09294201 - - Seal Kit 3.0” Diesel Cylinder 04567903
-@ - - - 06529001 - Seal Kit 3.5” Cylinder (*Serial #0901033 01/14/2009 - Present)
- - 03572201 03572202 | 03572203 |Barrel Pass Ring
- - 06504301 Head Spanner Wrench - for Round Hole Style Head (post 2009)
- - 04190201 Rod Nose Cone (45 mm = 1.772")
- | - 06354201 [05808301| - [Piston Wrench

@ Previous versions of the piston used (1) blue wear ring 84401205 and (1) gray wear ring 84401105 which has now been
replaced with a second blue wear ring.

@ Seal kit includes all necessary items required to rebuild the entire cylinder. It does not
include items such as the Barrel, Tubes & Fittings, Rod, Head or Piston.

35 DOC06272 Rev G



PARTS CATALOG RUNNING FLOOR I11® DX

Check Valve Assembly

Gt

|
||WI jﬂ"ﬁhq' A1 Check Valve
.||.|.,'||: K Fli Il l"! Replacement
| =5t T i Iu ll' Video Link Torque 120 ft Ibs [163 Nm]
'|'||_|!|"'|| ¥ ||:|!| " Special Tool
g II| i \

Cylinder Rod

(sold separately) “4 5<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>